MUNICIPAL WATER POLLUTION PREVENTION (MWPP)

ANNUAL REPORT

SUBMITTED BY:

TREATMENT FACILITY: Alabaster WWTP NPDES # ‘*[0025828
MUNICIPALITY: City of Alabaster COUNTY: Shelby
CONTACT PERsON;  |ed Hawkins

Responsible Official

Director of Engineering, Building, and Environmental Services

Title

Telephone #: 205-937-0056 Fax #:205—664-6841

Email Address: thawkins@cityofalabaster.com

CHIEF OPERATOR; il Atkinson

Name

Telephone #: 205-501-4007 Fax #:205-664-6824

Email Address: watkinson@cityofalabaster.com

Date: 5/2/25

Fred Hawkins

REVIEWED BY:

Consulting Engineer

Telephone #: 205-937-0056 Fax #: 205-664-6841

Date: 5/5/25

ADEM Form 417 07/15 m3

Page 1 of 17



MWPP Annual Report
Information Source List
[...]
Total 60 points 783 points
2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

W] Mechanical plant with surface water discharge

[] Aerated Lagoon or stabilization pond with surface water discharge

[] Mechanical plant using land disposal of liquid wastes

[] Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. Check the range that describes the action needed to address problems identified in the report.
W] 0 - 70 points Actions as Appropriate*
[] 71-120 points  Departmental Recommendation Range*
[] 121 — 783 points Municipality Action Range*

*Other actions may be required by NPDES outside the scope of this report.

4, Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM Form 417 07/15 m3 Page 16 of 17



In Question 1, do any of the actual point values in the left column equal the maximum possible
points in the right column?

(Check the appropriate response.) [ ] Yes [ No

If yes, provide a written explanation for this situation in the space below.

ADEM Form 417 07/15 m3 Page 17 of 17



Front Counter Rate Sheet

Effective 11/1/24
Water Rates Sewer Rates
Rate
Code Gallons Residential
3/4" 30 < 2,500 S 22.27 S 29.67 Plus $4.13 per thousand gallons
2,500 - 15,000 $ 6.62 |per thousand
> 15,000 $ 7.19 |per thousand Commercial
Fixed Income Rate will reduce the bill by $10.00 $  72.38 upto 5,000 gallons
S  15.93 perthousand over 5,000 gallons
3/4" 31 < 2,500 S 22.27 Fixed Income Rates
2,500 - 15,000 $ 6.62 |per thousand || $ 10.00 Plus $4.13 per thousand gallons
> 15,000 $ 7.19 |per thousand Garbage Rates
Residential Customers
(N 32 < 6,000 S 45.66 $  19.44 per month for 2 carts plus $9.72
6,000 - 18,500 $ 6.62 |per thousand per month for each additional cart
> 18,500 $ 7.19 |per thousand
Commercial Customers
11/2" 33 < 11,600 S 83.11 S 38.90 per month for the first 2 carts plus $9.72
11,600 - 24,100 $ 6.62 |per thousand per month for each additional cart limit of 4
> 24 100 $ 7.19 |per thousand
Fixed Income Rate
2" 34 < 21,300 S 151.86 No Charge for Garbage
21,300 - 33,800 $ 6.62 |per thousand
>33,800 $ 7.19 |per thousand Miscellaneous Charges
Service Fees
3" 35 < 71,300 S 474.96 S 50.00 Connection Charge
71,300 - 83,800 $ 6.62 |per thousand || S 50.00 Fire Hydrant Meter Permit Fee
> 83,800 $ 7.19 |perthousand |1 S 75.00 Inspection Fee (only 5 days)
4" 36 < 126,100 S 779.73 Deposits
126,100 - 138,600 $ 6.62 |perthousand || S 150.00 Residential Deposit
> 138,600 $ 7.19 |per thousand || § 250.00 Commercial Deposit
S 50.00 Deposit Garbage & Sewer Only renters
6" 37 < 252,200 $ 1,631.61 S 1,000.00 Fire Hydrant Meter Deposit
252,200 - 264,700| $ 6.62 |per thousand
> 264,700 3 7.19 |per thousand Fees
$  75.00 Garbage Set Up Fee
S 20.00 Call Out Fee (After Hours)
Tap Fees S  80.00 Water Processing Fee
3/4", 1" or 2" $1,000.00 S 150.00 Map Submission Fee plus $5.00 per Lot
3" $2,000.00 S 30.00 Returned ltem Fee
4" $3,000.00 S 50.00 Broken Lock Fee
6" $4,000.00 S 60.00 Broken Shut Off Fee
8" $6,000.00 S 25.00 Meter Box Replacement Fee
10" $8,000.00 S 1.00 Copy Fee
12" $10,000.00 System Development Fees
3/4" $2,100.00
Meter Charges 1" $3,500.00
3/4" $500.00 2" $11,100.00
1" $550.00 4" $35,000.00
2" $1,100.00 6" $69,900.00
8" $111,900.00
Multi-Family $1,300 Per Unit




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: City of Alabaster WWTP PLANT GRADE: \Y
PERMIT NUMBER:  AL0025828
PLANT SUPERINTENDENT: Bill Atkinson TeL # 205-901-4007
SYSTEM MANAGER: Fred Hawkins el # 205-937-0056
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
Bill Atkinson v C004614 7/31/2024
David McKinney vV C003201 2/28/2025
Michael Strickland v C009803 10/31/2026
Adam Roper v C004331 2/28/2027
Bill Hallsworth v C009942 6/30/2024
Michael Murphy v C003901 8/31/2024
Ronni Sanders v C010853 4/30/2026
Phillip Patterson v C010088 11/30/2026
Harry Cogar v C005681 7/31/2024
Wallace Lewis Il C009683 11/30/2026
COLLECTION SYSTEM OPERATORS:
Larry Marasckin IC C004679 1/31/2026
Robert Ramsey IC C008621 7/31/2026
Albert Hughes v C007778 2/28/2027
Keith Acreman IC C009204 11/30/2024

MAN HRS./WK NUMBER

MANAGEMENT/SUPERVISOR 160
OPERATOR(S):
GRADE I-C 6
GRADE | 40 1 AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE I 120 3
GRADE III 0 0 181 17 START TIME| 6 AM
GRADE IV 280 7 2ND 2 2 PM
DESIGNATED TRAINEE(S) 3RD 2 10 PM
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED  THURS FRI SAT
18T X X X X X X X
2ND X X X X X X X
3RD X X X X X X X
ADEM USE ONLY YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

\

PLANT GRADE:

FACILITY NAME: City of Alabaster WWTP
PERMIT NUMBER:  AL0025828
PLANT SUPERINTENDENT: Bill Atkinson

eL ¢ 205-901-4007

SYSTEM MANAGER; Fred Hawkins

L 205-937-0056

PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
Robert Herron Il C010500 10/31/2025
Ralph Towner I C004481 1/31/2027
COLLECTION SYSTEM OPERATORS:
Jonathan Whitman IC C010783 3/31/2026
Stephen Johnson IC C010575 2/28/2026
Robert McCluskey Il C009849 2/28/2026
Caleb Wilson IC C010705 2/28/2026
MAN HRS/WK  NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE I
GRADE Il 18T START TIME
GRADE IV 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED _ THURS FRI SAT
18T
2ND
3RD

ADEM USE ONLY

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?
2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

YES NO

ADEM FORM 441 8/02




10.

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: City of Alabaster WWTP

PLANT GRADE: vV

pERMIT NUMBER:  AL0025828

PLANT SUPERINTENDENT: Bill Atkinson teL.# 205-901-4007
SYSTEM MANAGER: Fred Hawkins 1eL & 205-937-0056
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
COLLECTION SYSTEM OPERATORS:
Jordan Jarman IC C009873 11/30/2026
Jeremy Ray IC C011302 7131/2027

MAN HRS./WK NUMBER

MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE ||
GRADE Il 18T START TIME
GRADE IV 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED  THURS FRI SAT
18T
2ND
3RD
ADEM USE ONLY YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?
2, DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




MWPP SEWAGE SLUDGE SURVEY

Note: Permittees that submitted the “Annual Report Review Form” for sludge to the EPA may submit a copy with the
MWPP in lieu of this Attachment

Facility Background Information:

1. Facility Information Permit Number: AL0025828
Name: City of Alabaster Wastewater Treatment Plant
Street Address: 104 8th Ave NW Alabaster, AL
County: Shelby

2. Facility Contact
Name: Fred Hawkins
Title: Director of Engineering, Building, Environmental Services
Telephone: 205-937-0056

Permittee Name: City of Alabaster
Mailing Address: 1953 Municipal Way
Alabaster, AL 35007

Facility Flow Information:

1. Facility Wastewater Treatment Capacity

Average Daily Flow: 3.563 MGD
Facility Design Capacity: 7.6 MGD

2. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systems)
Average Domestic Septage: 0 gallons per month
Average Commercial Septage: 0 gallons per month

3. Method of Septage Processing
ﬁ Mixed with Influent Wastewater for Treatment
E Mixed with Sewage Sludge

7 NA

4. Estimated Percentage Contributing Wastewater Flow
Residential: 97 %
Industrial: 3 %
Other: %  Describe:

5. List type of wastewater treatment process(es) utilized at this facility:
grit removal, screening, extended aeration, return activated sludge,

secondary clarifiers, sand filters, UV disinfection

6. Estimated sewage sludge wasting rate at this facility: 2,335 Ib/day dry weight
or 28,000 gallons per day
7. Estimated untreated sludge received from off site: Ib/day dry weight
or gallons per day
8. Estimated percent solids of combined sewage sludge prior to treatment: 1 %

ADEM Form 419 07/15 m1 Page 1 of 4



9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

Sludge Quantity
(untreated pounds per day)

belt press 2,335

10. Estimate the total volume of sludge generated: 535
(dry U.S. tons per year)

Sludge Disposal Methods

1. Which of the following describes the current method of sewage sludge disposal for this facility?

Current Practices Quantity Proposed Practices
(dry U.S. tons/year)
Approved by ADEM Approved by ADEM

Yes No Yes No
a. [] Land Application, Bulk Shipped
[ ] Agriculture
[ Forest
[] Public Contact
[ ] Lawn/Home Garden
b. [[] Land Application, Bagged/Other Container
] Agriculture
[ ] Forest
[ ] Public Contact
[ ] Lawn/Home Garden
c. [] Incineration
d. [7] Subtitle D Landfill (Disposal Only) 535
e. [ ] Lined Treatment Lagoon or Stabilization Pond
f. [[] Unlined Lagoon or Stabilization Pond
g. L] Other (Please Describe)

2. If “f” was selected above and sludge is stored for two (2) or more years, enter the distance between the
surface disposal site and the property line: feet

ADEM Form 419 07/15 m1 Page 2 of 4



Pollutant Concentrations:

1. Enter the total concentrations of the following analytes using existing data. Do not enter TCLP results.

Concentration Detection Level
Analyte (mg/kg or ppm) Sample Type Sample Date Of Analysis
Arsenic ND grab 4/17/24
Cadmium ND " "
Chromium 15.3 " "
Copper 366 " "
Lead 7.7 " "
Mercury 0.34 " !
Molybdenum ND " "
Nickel 72.6 " "
Selenium ND " "
Zinc 1320 " "
Ammonium-Nitrogen 801 " "
Nitrate-Nitrogen ND " "
Total Kjeldahl Nitrogen 54500 " "

2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above
analysis: 20 %

Treatment Provided for Sewage Sludge at the Facility:

1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in 40 CFR
Part 503)

[ ] Class A
[ ] Alternative A1 — Time and Temperature
[] Alternative A2 — Alkaline Treatment
[ ] Alternative A3 — Analysis and Operation
[ ] Alternative A4 — Analysis Only
[ ] Alternative A5 — Process to Further Reduce Pathogens (PFRP)
[] HeatDrying [ Thermophilic Aerobic Digestion [] Heat Treatment
[] Pasteurization [] Gamma Ray Irradiation [[] Beta Ray Irradiation [ ] Composting
[] Alternative A6 — PFRP Equivalent
[ ] Class B
[ ] Alternative B1 — Fecal Coliform Count
[ 1 Alternative B2 — Process top Significantly Reduce Pathogens (PSRP)
[l Aerobic Digestion ] Air Drying [] Anaerobic Digestion
[] Composting [] Lime Stabilization
[] Alternative B3 — PSRP Equivalent
Neither or Unknown

ADEM Form 419 07/15 m1 Page 3 of 4




Vector Attraction Control:
[} Option 1 = Minimum 38% Reduction in Volatile Solids

[ ] Option 2 — Anaerobic Processes with Bench-Scale Demonstration of Volatile Solids Reduction

] Option 3 — Aerobic Processes with Bench-Scale Demonstration of Volatile Solids Reduction
[ ] Option 4 — Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge

(] Option 5 — Aerobic Processes plus Elevated Temperature

[] Option 6 — Raised pH to 12 and Retained at 11.5

] Option 7 — 75% Solids with No Unstabilized Solids

[] Option 8 — 90% Solids with Unstabilized Solids

[] Option 9 — Injection Below Land Surface

U] Option 10 — Incorporation into Soil within 6 or 8 Hours

[] Option 11 — Covering Active Sewage Sludge Unit Daily

None of the Above

Groundwater Monitoring:

1. If disposal practice is surface disposal or land application, is groundwater monitoring required or performed
at this site? DYGS* D No

*|f yes, please submit a copy of the groundwater monitoring reports along with this survey. Also, please
provide the approximate depth to groundwater and the groundwater monitoring procedures used to obtain
the data.

Land Application of Sewage Sludge:

Answer the following questions if sewage sludge is applied to land.

1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

2. If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors?

ADEM Form 419 07/16 m1 Page 4 of 4



Digitally signed by:
AEPACS

NPDES Sanitary Sewer Overflow (SSO) Dale: 2024.02.26 14:34:32 -06:00
Event Reporting Form Location: State of Alabama

version 1,5

(Submission #: HQ1-Q11J-EDEVZ, version 1)

Details

Submission Alias NPDES Sanitary Sewer Overflow (SSO) Event Report

SSOID $S80-00211115
SubmissionID  HQ1-Q11J-EDEVZ

Form Input

General Instructions

All publicly or privately owned wastewater treatment plants holding an NPDES permit are required to provide immediate
notification to the Alabama Department of Environmental Management (ADEM), county public health officials, the public, and any
other affected entity such as public water systems as soon as possible upon becoming aware of any notifiable sanitary sewer
overflow (SSO) events.

A "notifiable SSQO", as defined in ADEM Admin. Code r. 335-6-6-.02(hh), is an overflow, spill, release or diversion of wastewater
from a sanitary sewer system that either (1) reaches a surface water of the State or (2) may imminently and substantially
endanger human health based on potential for public exposure including but not limited to close proximity to public or private
water supply wells or in areas where human contact would be likely to occur.

Immediate notification shall be provided within 24 hours of becoming aware of the event. This immediate notification may be
made either verbally to the Department's SSO Hotline at (334) 274-4200 or electronically to the Department's Alabama
Environmental Permitting and Compliance System (AEPACS) system. The follow-up report shall be submitted within five days of
becoming aware of the SSO event using the Department's AEPACS system.

Special Note:

The Sanitary Sewer Overflow map allows users to see the locations of SSOs that have been reported to the Department. They
are displayed on the map for 10 days after the SSO has ceased. The colors indicate the volume of the discharge.

Click on any dot on the map and a popup will display information about the SSO(s).

At the top of the popup that is displayed after clicking on a dot, there is a number that indicates the humber of SSOs at that
location. Users can cycle through them by clicking on the arrows at the top of the popup.

At the bottom of the popup is a link ("click for eFile") that will take users to SSOs reported from that facility. The eFile entries that
appear are sorted by date from most recent to oldest and contain only SSO reports.

Users can zoom in and out by using the +/- buttons at the top left of the map, the scroll on their mouse, or by holding the Shift key
down while clicking and dragging a box on the map to zoom in.

The Switch Basemap button at the top right of the page allows users to select a different basemap.

Please also be aware that the SSOs reported to the Depariment will appear on a public map here.

Processing

NOTE: You should choose the correct status for this SSO notification/report EACH time you submit a notification/report.

2/26/2024 2:34:32 PM Page 1 of 5



if you are able to complete all of the information in the first submittal, please indicate the status of € Submit both the Initial 24-

hour notification and 5-day report concurrently.”

Indicate which of the following describes the status of this SSO notification/report:

Submit both the Initial 24-hour notification and 5-day report concurrently

Prior to submitting this notification/report through AEPACS, did you make the first notification of this SSO to the